
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 







 

[...]
 0-20      21-100       101-250       251-500       501 and higher 

13. Independently Owned and Operated? 

 Yes                   No 

14. Customer Role (Proposed or Actual) – as it relates to the Regulated Entity listed on this form. Please check one of the following 

Owner                                 Operator                              Owner & Operator 

Occupational Licensee        Responsible Party                VCP/BSA Applicant                       
 Other:                                                                                                       

15. Mailing  

Address:  

21100 Carries Ranch Road 

      

City  Pflugerville State  TX ZIP  78660 ZIP + 4       

16. Country Mailing Information (if outside USA) 17. E-Mail Address (if applicable) 

      mtiemann@tlcdevelopment.com 

18. Telephone Number 19. Extension or Code 20. Fax Number (if applicable) 

 TCEQ Use Only 



TCEQ-10400 (11/22) Page 2 of 3 

(  512  ) 990-1933            (       )     -       

SECTION III: Regulated Entity Information 

21. General Regulated Entity Information (If ‘New Regulated Entity” is selected, a new permit application is also required.)                              

 New Regulated Entity       Update to Regulated Entity Name       Update to Regulated Entity Information         

The Regulated Entity Name submitted may be updated, in order to meet TCEQ Core Data Standards (removal of organizational endings such 

as Inc, LP, or LLC). 

22. Regulated Entity Name (Enter name of the site where the regulated action is taking place.)  

Prairie Crossing WWTP 

23. Street Address of 

the Regulated Entity:            

(No PO Boxes) 

      

      

City        State  TX ZIP  76574 ZIP + 4       

24. County Williamson 

If no Street Address is provided, fields 25-28 are required. 

25. Description to  

Physical Location: 

Approximately 5,300 ft. Northeast of the intersection of FM 973 and CR 485 in Taylor, Tx. 

26. Nearest City    State Nearest ZIP Code 

Taylor TX 78626 

Latitude/Longitude are required and may be added/updated to meet TCEQ Core Data Standards. (Geocoding of the Physical Address may be 

used to supply coordinates where none have been provided or to gain accuracy).   

27. Latitude (N) In Decimal:  30.088303 28. Longitude (W) In Decimal:  -95.437744 

Degrees Minutes Seconds Degrees Minutes Seconds 

30 30 7.57 -97 26 29.34 

29. Primary SIC Code  

(4 digits) 

30. Secondary SIC Code  

(4 digits) 

31. Primary NAICS Code 

 (5 or 6 digits) 

32. Secondary NAICS Code 

(5 or 6 digits) 

4952      221320       

33. What is the Primary Business of this entity?    (Do not repeat the SIC or NAICS description.) 

Collect, treat, & dispose of domestic ww 

34. Mailing  

Address:  

21100 Carries Ranch Road 

      

City  Pflugerville  State  TX ZIP  78660 ZIP + 4       

35. E-Mail Address:  mtiemann@tlcdevelopment.com 

36. Telephone Number 37. Extension or Code 38. Fax Number (if applicable) 

( 512 ) 990-1933          (     )    -       

 

39. TCEQ Programs and ID Numbers Check all Programs and write in the permits/registration numbers that will be affected by the updates submitted on this 

form. See the Core Data Form instructions for additional guidance.   

 





 

 

 

 

 

 

 

 

 

 

ATTACHMENT B 

 

SUMMARY OF APPLICATION IN PLAIN LANGUAGE 

TEMPLATE 

 



 

Attachment B 

 

ENGLISH TEMPLATE FOR TPDES OR TLAP 

NEW/RENEWAL/AMENDMENT APPLICATIONS 
 

DOMESTIC WASTEWATER 

Prairie Crossing Wastewater, LLC (CN 605742261) proposes to operate Prairie Crossing Wastewater 

Treatment Facility RN 110939188. A single stage nitrification plant with tertiary treatment. The facility 

will be located at approximately 5,300 ft. Northeast of the intersection of FM 973 & CR 485, in Taylor, 

Williamson County, Texas 76574. 

This application is for a renewal to discharge at an average flow of 0.25 mgd in Interim Phase I, 0.5 mgd 

in Interim Phase II, and 4.5 mgd in the ultimate phase of domestic wastewater via outfall 001, lat: 

30.503385, long: -97.441021.  

Discharges from the facility are expected to contain five-day carbonaceous biochemical oxygen demand 

(CBOD5), total suspended solids (TSS), ammonia-nitrogen (NH3-N). and Escherichia coli. Domestic 

wastewater will be treated by an activated sludge process plant and the treatment units include bar 

screens, odor control system, grit basin, aeration basins, final clarifiers, disinfection modules, drum 

thickeners, and aerated sludge holding basins.   



 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT C 

 

WASTEWATER TREATMENT PLANT PROPERTY 

BOUNDARY 
 

 

  





















 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT D 

 

Property and Plant Boundaries, Discharge Point and Route, 1 mile 

radius and 3 miles downstream (USGS Quadrangles Taylor, TX)  
 

 







 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT E 

 

SPIF – PROJECT BOUNDARY, GENERAL LOCATION AND  

1 MILE DOWNSTREAM (USGS QUADRANGLES Taylor, TX) 
 

 

  



TCEQ-20971 (08/31/2023)  Page 1 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

SUPPLEMENTAL PERMIT INFORMATION FORM (SPIF) 

FOR AGENCIES REVIEWING DOMESTIC OR INDUSTRIAL 
TPDES WASTEWATER PERMIT APPLICATIONS 

 

This form applies to TPDES permit applications only. (Instructions, Page 53) 

Complete this form as a separate document. TCEQ will mail a copy to each agency as required by 
our agreement with EPA. If any of the items are not completely addressed or further information 
is needed, we will contact you to provide the information before issuing the permit. Address 
each item completely.  

Do not refer to your response to any item in the permit application form. Provide each 
attachment for this form separately from the Administrative Report of the application. The 
application will not be declared administratively complete without this SPIF form being 
completed in its entirety including all attachments. Questions or comments concerning this form 
may be directed to the Water Quality Division’s Application Review and Processing Team by 
email at WQ-ARPTeam@tceq.texas.gov or by phone at (512) 239-4671. 

The following applies to all applications: 

1. Permittee: Prairie Crossing Wastewater, LLC 

Permit No. WQ00 15850001 EPA ID No. TX 0139866 

Address of the project (or a location description that includes street/highway, city/vicinity, 
and county): 
The wastewater treatment plant is located approximately 5,300 ft. Northeast of the 
intersection of FM 973 & CR 485 in the ETJ of Taylor, TX. 

  

TCEQ USE ONLY: 

Application type:  Renewal  Major Amendment  Minor Amendment  New 

County:   Segment Number:   

Admin Complete Date:   

Agency Receiving SPIF: 

  Texas Historical Commission   U.S. Fish and Wildlife 

  Texas Parks and Wildlife Department   U.S. Army Corps of Engineers 

 



TCEQ-20971 (08/31/2023)  Page 2 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

Provide the name, address, phone and fax number of an individual that can be contacted to 
answer specific questions about the property. 

Prefix (Mr., Ms., Miss): Mr. 

First and Last Name: Matthew Tiemann 

Credential (P.E, P.G., Ph.D., etc.): Click here to enter text. 

Title: General Manager 

Mailing Address: 21100 Carries Ranch Road 

City, State, Zip Code: Pflugerville, TX 78660 

Phone No.: 512-990-1933 Ext.: Click here to enter text. Fax No.: Click here to enter text. 

E-mail Address: mtiemann@tlcdevelopment.com 

2. List the county in which the facility is located: Williamson 

3. If the property is publicly owned and the owner is different than the permittee/applicant, 
please list the owner of the property. 
Property Owner: 05 Ranch Investments, LLC 

4. Provide a description of the effluent discharge route. The discharge route must follow the flow 
of effluent from the point of discharge to the nearest major watercourse (from the point of 
discharge to a classified segment as defined in 30 TAC Chapter 307). If known, please identify 
the classified segment number.  

The discharge will flow from the plant site via pipe or channel to the discharge point at 
Boggy Creek. The discharge is directly into Boggy Creek, which flows to Brushy Creek, 
Segment 1244. 

5. Please provide a separate 7.5-minute USGS quadrangle map with the project boundaries 
plotted and a general location map showing the project area. Please highlight the discharge 
route from the point of discharge for a distance of one mile downstream. (This map is 
required in addition to the map in the administrative report). 

Provide original photographs of any structures 50 years or older on the property. 

Does your project involve any of the following? Check all that apply. 

☒   Proposed access roads, utility lines, construction easements 

☐   Visual effects that could damage or detract from a historic property’s integrity 

☐   Vibration effects during construction or as a result of project design 

☒   Additional phases of development that are planned for the future 

☐   Sealing caves, fractures, sinkholes, other karst features 



TCEQ-20971 (08/31/2023)  Page 3 of 3 
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF) 

☐   Disturbance of vegetation or wetlands 

1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing 
of caves, or other karst features): 
The proposed construction is anticipated to impact approximately 14.7 ac. (area of 
Wastewater Treatment Plant Property Boundary). Existing vegetation and brush are 
anticipated to be removed. The depth of excavation is anticipated to be a maximum of 15 
feet. Cave and/or other Karst features are not known to be present on site.  

2. Describe existing disturbances, vegetation, and land use:  
The existing site is an empty tract that has been used for farming and/or grazing.  

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR 
AMENDMENTS TO TPDES PERMITS 

3. List construction dates of all buildings and structures on the property: 
N/A 

4. Provide a brief history of the property, and name of the architect/builder, if known. 
N/A 

 







 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT F 

 

TREATMENT PROCESS DESCRIPTION 
 
 



   

Attachment F 

 

DESCRIPTION OF TREATMENT PROCESSES 
 

Permit Renewal– Prairie Crossing  

Wastewater Treatment Plant 

 

Domestic Technical Report 1.0, Section 2.A. 

Three phases are proposed for the new wastewater treatment plant (WWTP).  All three phases of the 

proposed plant will implement a conventional wastewater treatment process via headworks manual bar 

screen, aeration basins, secondary clarification, tertiary filtration, sludge holding basins, and ultraviolet 

(UV) disinfection or chlorine contact basin.  The number and size of the individual treatment units change 

between each phase.    

 

 

Phase I - (0.25 mgd): 

Phase I will include an on-site influent lift station with submersible pumps, a new control/blower building, 

emergency generator, headworks manual bar screen, bull’s-eye tank with aeration, clarification, tertiary 

filters, chlorine contact basin, and sludge holding basin.  Solids will be wasted to a sludge holding basin.  

Sludge will be processed and ultimately be disposed of at a TCEQ-permitted sludge processing facility or 

sanitary landfill.  It should be noted here that connections will be provided on the sludge holding basin to 

allow wet hauling of partially processed sludge for final stabilization at a third party sludge processing 

facility.  Phase I will include a non-potable water pumping system for on-site water uses, access roads, 

overhead power, and new outfall pipe to the creek. 
 

Phase II (0. 50 mgd): 

During this phase, an additional bull’s-eye tank treatment train including a flow splitter box, aeration, 

clarification, tertiary filters, chlorine contact basin, and sludge holding basin will be constructed to provide 

a total capacity of 0.50 mgd.  The 0.50 mgd plant will utilize the existing on-site influent lift station to drain 

basins. Similarly, this interim phase will expand the existing blower capacity located in the Phase I blower 

building.  Associated piping modifications to route the flow through the plant will be required.  Sludge will 

be processed and ultimately be disposed of at a TCEQ-permitted sludge processing facility or sanitary 

landfill.  It should be noted here that connections will be provided on the sludge holding basin to allow wet 

hauling of partially processed sludge for final stabilization at a third-party sludge processing facility. 
    

Phase III (4.5 mgd):  

This phase will include additional on-site influent lift station capacity with submersible pumps, new 

mechanically cleaned fine bar screens with compactors at a new headworks facility, a new manually  

cleaned auxiliary bar screen in the emergency bypass channel, four new aeration basins, three new 

clarifiers, new tertiary disk filter basins, new banks of ultraviolet disinfection modules sized for 18 mgd 

peak flow, a new post-aeration basin, new return activated sludge and waste activated sludge pumping 

stations, four new aerated sludge holding basins, a new biosolids dewatering building with centrifuges. 

The existing bull’s-eye tanks from phase I and phase II will be converted into thickener basins with 

associated piping modifications. All surface runoff from these operations will be collected and pumped 

back to the headworks of the plant for additional treatment. Waste activated sludge will be sent to the 

centrifuges for dewatering the sludge. Sludge will be disposed of at a permitted landfill.   

 



 

 

 

 

 

 

 

 

 

 

ATTACHMENT G 

 

PROCESS DESIGN CALCULATIONS AND 

TREATMENT UNIT DIMENSIONS   



PHASE I

PROCESS DESIGN CALCULATIONS FOR WASTEWATER TREATMENT PLANT

USING TCEQ CHAPTER 217 DESIGN CRITERIA

PROJECT: Prairie Crossing WWTP

SCENARIO: 0.25 MGD (Phase I)

DATE:

A.  BASIC DESIGN DATA:

These process calculations are based on Texas Commission on Environmental

Quality (TCEQ) criteria, where applicable, or current recommendations

contained in the WEF Manual of Practice No. 8, Design of Municipal Wastewater

Treatment Plants.  The source of each criterium is shown in parenthesis.

Shaded cells are project-specific design input parameters.

Avg. Annual Flow: 0.250 MGD

Peak Flow: 1.000 MGD

Influent BOD: 300 mg/l

BOD Load @ Design Flow:

= (Design Flow)(Influent BOD)(8.34# BOD/MG H2O)

= 626 LBS/DAY

Estimated Sludge

    Production: 70% (LBS/DAY)/(LB OF BOD APPLIED/DAY)

Est. Waste Sludge Solids

    Concentration: 10,000 mg/l

Est. Waste Sludge Solids

    Concentration: 0.99 % solids

Max. MLSS

    @ Peak Flow: 3,000 mg/l (May control clarifier size)

B.  AERATION BASINS:

SINGLE STAGE NITRIFICATION:

Organic Loading: 35   Lbs BOD/Day/1,000 Cu Ft (TCEQ)

Air Flow Rate: 3,200   SCFM/# BOD/Day (TCEQ)

Required Volume:

= (BOD load @ Design Flow)/(Organic Loading)

= 17,871 Cu Ft

Required Air Flow:

= (BOD Load @ Design Flow)(Air Flow Rate)

= 1,390 SCFM

C.  CLARIFIER (HOPPER BOTTOM):

DESIGN PARAMETERS:

Maximum Surface Loading Rates:

    @ Peak Flow: 1,200   GPD/SF (< TCEQ)

Minimum Detention Time:

    @ Peak Flow: 1.8   Hrs (> TCEQ)

Sludge Underflow Rates:

    Max.: 400   GPD/SF (TCEQ)

    Min.: 200   GPD/SF (TCEQ)

Min. Sidewater Depth: 8   Ft unless suface area exceeds 300 SF, then

10   Ft is the minimum sidewater depth (TCEQ)

SURFACE AREA CALCULATIONS:

August 6, 2025

BOD concentration is based on TCEQ Chapter 217 critieria

1



PHASE I

Area by Surface Loadings (return flows are not included):

    @ Peak Flow:

= (Peak Flow)(1,000,000 GPD/MGD)/(Max. Surface Loading Rate)

= 833 SF

VOLUME/SIDE WATER DEPTH CALCULATIONS:

Detention time calculations do not include return (recycle) flows and are based on

effective basin volume (sidewater depth less 2 ft sludge blanket depth per TCEQ

criteria for a flat bottom clarifier).

    @ Peak Flow:

= {[(Peak Flow)/(24 Hr/Day)]*(Peak Flow Detention Time)}*

    (133,700 Cu Ft/MG)

= 10,028 Cu Ft

Minimum Sidewater Depth Based on Volume:

= (Volume/Area)

= 12.03 Ft

Controlling Minimum Sidewater Depth:

= Greater of mimimum SWD per TCEQ Criteria or mimimum SWD

    based on volume

= 12.03 Ft

RETURN SLUDGE PUMPING CALCULATIONS:

Return Sludge Pumping Rates:

    @ Minimum Sludge Pumping Rate:

= (Minimum Sludge Underflow Rate)(Controlling Area)/(1,440 Min/Day)

= 116 GPM

    @ Maximum Sludge Pumping Rate:

= (Maximum Sludge Underflow Rate)(Controlling Area)/(1,440 Min/Day)

= 231 GPM

D.  CHLORINE CONTACT BASIN:

Required Detention Tiime

    @ Peak Flow 20 Min (TCEQ)

Volume Required:

={[(Peak Flow)/(1,440 Min/Day)](Peak Flow Detentions Time)}x

(133700 Cu Ft/MG)

= 1857 Cu-Ft

Aeration

    Design Aeration Rate 25 scfm / 1000 cu ft

Aeration Required

=Volume Required * Design Aeration Rate

= 46 scfm

E.  TERTIARY FILTERS:

F.  SLUDGE HOLDING BASIN:

SLUDGE PRODUCTION:

Sludge Production at Design Flow:

= (Design Flow)(Influent BOD)(Estimated Sludge Production)(8.34 lb/gal)

= 438                         LBS/DAY

Avg. Influent BOD 300                         mg/l

% Solids 2%

Required Retention Time 40                           days

Proposed tertiary filtration using automatically cleaned rotating cloth media disk filters will be 

constructed.  3 individual disks will be in one basin with a total capacity of 1.5 mgd.  Firm capacity is 

provided with this system by taking one disk on the carousel (equal to 0.50 mgd peak flow) out of 

service.  Firm capacity will be 1.0 mgd.

1



PHASE I

Volume Required: 351                         Cu Ft/day

14,036                    Cu-Ft

Air Flow Rate: 30                             SCFM/1,000 Cu Ft (TCEQ)

Air Flow Required:

= (Volume Required)(Air Flow Rate)

= 421                         SCFM

G.  SUMMARY OF PROCESS CALCULATIONS:

REQUIRED REQUIRED REQUIRED PROVIDED

VOLUME SURFACE AIR FLOW VOLUME OR

PROCESS UNIT (CU FT) AREA (SF) (SCFM) SURFACE AREA

Activated Sludge Units:

    Single Stage Nitrification 17,871 N.A. 1,390 17,871

Clarifier (Volume) 10,028 N.A. N.A. 10,664

Clarifier (Area) N.A. 833 N.A. 804

Tertiary Filters N.A. N.A. N.A. N.A.

Chlorine Disinfection 1,857 N.A. N.A. 1,857

Sludge Holding Basin 14,036 N.A. 421 14,036

Estimated Total Plant Blower Requirements:*

    Single Stage Nitrification 1,902

*Estimated blower capacity includes aeration requirements for activated sludge

  plus a 5% allowance for ancillary air requirements  including return sludge air lift pumps.

H. SUMMARY OF TREATMENT UNIT DIMENSIONS

PROCESS UNIT

# of Units

(EA)

Length

(FT)

Width

(FT)

Depth

(FT)

Aeration Basin 1 14.50
Clarifier 1 32.00 ft diameter 13.26
Tertiary Filter (3 disks) 1 9.50
Chlorine Contact 1 11.18
Sludge Holding Basin 1 14.50
Bull's Eye 1 67.05 ft diameter

1



PHASE II

PROCESS DESIGN CALCULATIONS FOR WASTEWATER TREATMENT PLANT

USING TCEQ CHAPTER 217 DESIGN CRITERIA

PROJECT: Prairie Crossing WWTP

SCENARIO: 0.5 MGD (Phase II)

DATE:

A.  BASIC DESIGN DATA:

These process calculations are based on Texas Commission on Environmental

Quality (TCEQ) criteria, where applicable, or current recommendations

contained in the WEF Manual of Practice No. 8, Design of Municipal Wastewater

Treatment Plants.  The source of each criterium is shown in parenthesis.

Shaded cells are project-specific design input parameters.

Avg. Annual Flow: 0.500 MGD

Peak Flow: 2.000 MGD

Influent BOD: 300 mg/l

BOD Load @ Design Flow:

= (Design Flow)(Influent BOD)(8.34# BOD/MG H2O)

= 1251 LBS/DAY

Estimated Sludge

    Production: 70% (LBS/DAY)/(LB OF BOD APPLIED/DAY)

Est. Waste Sludge Solids

    Concentration: 10,000 mg/l

Est. Waste Sludge Solids

    Concentration: 0.99 % solids

Max. MLSS

    @ Peak Flow: 3,000 mg/l (May control clarifier size)

B.  AERATION BASINS:

SINGLE STAGE NITRIFICATION:

Organic Loading: 35   Lbs BOD/Day/1,000 Cu Ft (TCEQ)

Air Flow Rate: 3,200   SCFM/# BOD/Day (TCEQ)

Required Volume:

= (BOD load @ Design Flow)/(Organic Loading)

= 35,743 Cu Ft

Required Air Flow:

= (BOD Load @ Design Flow)(Air Flow Rate)

= 2,780 SCFM

C.  CLARIFIER (HOPPER BOTTOM):

DESIGN PARAMETERS:

Maximum Surface Loading Rates:

    @ Peak Flow: 1,200   GPD/SF (< TCEQ)

Minimum Detention Time:

    @ Peak Flow: 1.8   Hrs (> TCEQ)

Sludge Underflow Rates:

    Max.: 400   GPD/SF (TCEQ)

    Min.: 200   GPD/SF (TCEQ)

Min. Sidewater Depth: 8   Ft unless suface area exceeds 300 SF, then

10   Ft is the minimum sidewater depth (TCEQ)

SURFACE AREA CALCULATIONS:

August 6, 2025

BOD concentration is based on TCEQ Chapter 217 critieria

1



PHASE II

Area by Surface Loadings (return flows are not included):

    @ Peak Flow:

= (Peak Flow)(1,000,000 GPD/MGD)/(Max. Surface Loading Rate)

= 1,667 SF

VOLUME/SIDE WATER DEPTH CALCULATIONS:

Detention time calculations do not include return (recycle) flows and are based on

effective basin volume (sidewater depth less 2 ft sludge blanket depth per TCEQ

criteria for a flat bottom clarifier).

    @ Peak Flow:

= {[(Peak Flow)/(24 Hr/Day)]*(Peak Flow Detention Time)}*

    (133,700 Cu Ft/MG)

= 20,055 Cu Ft

Minimum Sidewater Depth Based on Volume:

= (Volume/Area)

= 12.03 Ft

Controlling Minimum Sidewater Depth:

= Greater of mimimum SWD per TCEQ Criteria or mimimum SWD

    based on volume

= 12.03 Ft

RETURN SLUDGE PUMPING CALCULATIONS:

Return Sludge Pumping Rates:

    @ Minimum Sludge Pumping Rate:

= (Minimum Sludge Underflow Rate)(Controlling Area)/(1,440 Min/Day)

= 231 GPM

    @ Maximum Sludge Pumping Rate:

= (Maximum Sludge Underflow Rate)(Controlling Area)/(1,440 Min/Day)

= 463 GPM

D.  CHLORINE CONTACT BASIN:

Required Detention Tiime

    @ Peak Flow 20 Min (TCEQ)

Volume Required:

={[(Peak Flow)/(1,440 Min/Day)](Peak Flow Detentions Time)}x

(133700 Cu Ft/MG)

= 3714 Cu-Ft

Aeration

    Design Aeration Rate 25 scfm / 1000 cu ft

Aeration Required

=Volume Required * Design Aeration Rate

= 93 scfm

E.  TERTIARY FILTERS:

F.  SLUDGE HOLDING BASIN:

SLUDGE PRODUCTION:

Sludge Production at Design Flow:

= (Design Flow)(Influent BOD)(Estimated Sludge Production)(8.34 lb/gal)

= 876                         LBS/DAY

Avg. Influent BOD 300                         mg/l

% Solids 2%

Required Retention Time 40                           days

Proposed tertiary filtration using automatically cleaned rotating cloth media disk filters will be 

constructed.  3 individual disks will be in one basin with a total capacity of 1.5 mgd.  Firm capacity is 

provided with this system by taking one disk on the carousel (equal to 0.50 mgd peak flow) out of 

service.  Firm capacity will be 1.0 mgd.

1



PHASE II

Volume Required: 702                         Cu Ft/day

28,073                    Cu-Ft

Air Flow Rate: 30                             SCFM/1,000 Cu Ft (TCEQ)

Air Flow Required:

= (Volume Required)(Air Flow Rate)

= 842                         SCFM

G.  SUMMARY OF PROCESS CALCULATIONS:

REQUIRED REQUIRED REQUIRED PROVIDED

VOLUME SURFACE AIR FLOW VOLUME OR

PROCESS UNIT (CU FT) AREA (SF) (SCFM) SURFACE AREA

Activated Sludge Units:

    Single Stage Nitrification 35,743 N.A. 2,780 35,743

Clarifier (Volume) 20,055 N.A. N.A. 21,329

Clarifier (Area) N.A. 1,667 N.A. 1,608

Tertiary Filters N.A. N.A. N.A. N.A.

Chlorine Disinfection 3,714 N.A. N.A. 3,714

Sludge Holding Basin 28,073 N.A. 842 28,073

Estimated Total Plant Blower Requirements:*

    Single Stage Nitrification 3,803

*Estimated blower capacity includes aeration requirements for activated sludge

  plus a 5% allowance for ancillary air requirements  including return sludge air lift pumps.

I. SUMMARY OF TREATMENT UNIT DIMENSIONS

PROCESS UNIT

# of Units

(EA)

Length

(FT)

Width

(FT)

Depth

(FT)

Aeration Basin 2 14.50
Clarifier 2 32.00 ft diameter 13.26
Tertiary Filter (3 disks) 2 9.50
Chlorine Contact 2 11.18
Sludge Holding Basin 2 14.50
Bull's Eye 2 67.05 ft diameter

1



PHASE III

PROCESS DESIGN CALCULATIONS FOR WASTEWATER TREATMENT PLANT

USING TCEQ CHAPTER 217 DESIGN CRITERIA

PROJECT: Prairie Crossing WWTP

SCENARIO: 4.5 MGD (Phase III)

DATE:

A.  BASIC DESIGN DATA:

These process calculations are based on Texas Commission on Environmental

Quality (TCEQ) criteria, where applicable, or current recommendations

contained in the WEF Manual of Practice No. 8, Design of Municipal Wastewater

Treatment Plants.  The source of each criterium is shown in parenthesis.

Shaded cells are project-specific design input parameters.

Avg. Annual Flow: 4.500 MGD

Peak Flow: 18.000 MGD

Influent BOD: 300 mg/l

BOD Load @ Design Flow:

= (Design Flow)(Influent BOD)(8.34# BOD/MG H2O)

= 11259 LBS/DAY

Estimated Sludge

    Production: 70% (LBS/DAY)/(LB OF BOD APPLIED/DAY)

Est. Waste Sludge Solids

    Concentration: 10,000 mg/l

Est. Waste Sludge Solids

    Concentration: 0.99 % solids

Max. MLSS

    @ Peak Flow: 3,000 mg/l (May control clarifier size)

B.  AERATION BASINS:

SINGLE STAGE NITRIFICATION:

Organic Loading: 35   Lbs BOD/Day/1,000 Cu Ft (TCEQ)

Air Flow Rate: 3,200   SCFM/# BOD/Day (TCEQ)

Required Volume:

= (BOD load @ Design Flow)/(Organic Loading)

= 321,686 Cu Ft

Required Air Flow:

= (BOD Load @ Design Flow)(Air Flow Rate)

= 25,020 SCFM

C.  CLARIFIER (HOPPER BOTTOM):

DESIGN PARAMETERS:

Maximum Surface Loading Rates:

    @ Peak Flow: 1,200   GPD/SF (< TCEQ)

Minimum Detention Time:

    @ Peak Flow: 1.8   Hrs (> TCEQ)

Sludge Underflow Rates:

    Max.: 400   GPD/SF (TCEQ)

    Min.: 200   GPD/SF (TCEQ)

Min. Sidewater Depth: 8   Ft unless suface area exceeds 300 SF, then

10   Ft is the minimum sidewater depth (TCEQ)

SURFACE AREA CALCULATIONS:

August 6, 2025

BOD concentration is based on TCEQ Chapter 217 critieria

1



PHASE III

Area by Surface Loadings (return flows are not included):

    @ Peak Flow:

= (Peak Flow)(1,000,000 GPD/MGD)/(Max. Surface Loading Rate)

= 15,000 SF

VOLUME/SIDE WATER DEPTH CALCULATIONS:

Detention time calculations do not include return (recycle) flows and are based on

effective basin volume (sidewater depth less 2 ft sludge blanket depth per TCEQ

criteria for a flat bottom clarifier).

    @ Peak Flow:

= {[(Peak Flow)/(24 Hr/Day)]*(Peak Flow Detention Time)}*

    (133,700 Cu Ft/MG)

= 180,495 Cu Ft

Minimum Sidewater Depth Based on Volume:

= (Volume/Area)

= 12.03 Ft

Controlling Minimum Sidewater Depth:

= Greater of mimimum SWD per TCEQ Criteria or mimimum SWD

    based on volume

= 12.03 Ft

RETURN SLUDGE PUMPING CALCULATIONS:

Return Sludge Pumping Rates:

    @ Minimum Sludge Pumping Rate:

= (Minimum Sludge Underflow Rate)(Controlling Area)/(1,440 Min/Day)

= 2,083 GPM

    @ Maximum Sludge Pumping Rate:

= (Maximum Sludge Underflow Rate)(Controlling Area)/(1,440 Min/Day)

= 4,167 GPM

D.  SLUDGE HOLDING BASIN:

SLUDGE PRODUCTION:

Sludge Production at Design Flow:

= (Design Flow)(Influent BOD)(Estimated Sludge Production)(8.34 lb/gal)

= 7,881                      LBS/DAY

Avg. Influent BOD 300                         mg/l

% Solids 2%

Required Retention Time 40                           days

1



PHASE III

Volume Required: 6,316                      Cu Ft/day

252,657                  Cu-Ft

Air Flow Rate: 30                             SCFM/1,000 Cu Ft (TCEQ)

Air Flow Required:

= (Volume Required)(Air Flow Rate)

= 7,580                      SCFM

E.  SUMMARY OF PROCESS CALCULATIONS:

REQUIRED REQUIRED REQUIRED PROVIDED

VOLUME SURFACE AIR FLOW VOLUME OR

PROCESS UNIT (CU FT) AREA (SF) (SCFM) SURFACE AREA

Activated Sludge Units:

    Single Stage Nitrification 321,686 N.A. 25,020 324,000

Clarifier (Volume) 180,495 N.A. N.A. 226,195

Clarifier (Area) N.A. 15,000 N.A. 15,080

Sludge Holding Basin 252,657 N.A. 7,580 259,200

Tertiary Filters NA NA NA NA

UV Disinfection Bank NA NA NA NA
Cascade Aerator NA NA NA NA

Sludge Dewatering NA NA NA NA

Estimated Total Plant Blower Requirements:*

    Single Stage Nitrification 34,230

*Estimated blower capacity includes aeration requirements for activated sludge

  plus a 5% allowance for ancillary air requirements  including return sludge air lift pumps.

F. SUMMARY OF TREATMENT UNIT DIMENSIONS

PROCESS UNIT

# of Units

(EA)

Length

(FT)

Width

(FT)

Depth

(FT)

Aeration Basin 4 120.00 45.00 15.00
Clarifier 3 80.00 ft diameter 15.00
Sludge Holding Basin 4 120.00 36.00 15.00
Thickener 2 67.05 ft diameter
UV Disinfection Bank 2                                                         6 modules per bank with total of 12 modules

Cascade Aerator 1 27.00 10.00 9.00

Sludge Dewatering Two Centrifuges inside a two story building; 32 ft by 60 ft

1



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT H 

 

FLOW DIAGRAMS 

  



INFLUENT

HEADWORKS /
MECHANICAL

SCREENS

AERATION BASIN NO. 1

CLARIFIER
SPLITTER BOX

CLARIFIER
NO. 1

ON-SITE
LIFT  STATION

PLANT
INFLUENT

TREATMENT: SINGLE STAGE NITRIFICATION

CHLORINE
CONTACT BASIN

NO. 1

NO. 1 TERTIARY
FILTERS

TO DISCHARGE
POINT

TO BE BLENDED,
DEWATERED AND
DISPOSED OF AT
PERMITTED  LANDFILL

SLUDGE
HAULER

WAS

RAS

SLUDGE
HOLDING
TANK

WASTE
SLUDGE

ATTACHMENT:

DATE:

SCALE:

PRAIRIE CROSSING
WASTEWATER TREATMENT FACILITY

 PERMIT RENEWAL
PHASE I - 0.25 MGD  FLOW DIAGRAM H

N.T.S.

AUG 2025



INFLUENT

HEADWORKS /
MECHANICAL

SCREENSAERATION BASIN NO. 1

AERATION BASIN NO. 2

CLARIFIER
SPLITTER BOX

CLARIFIER
NO. 1

CLARIFIER
NO. 2

ON-SITE
LIFT  STATION

PLANT
INFLUENT

TREATMENT: SINGLE STAGE NITRIFICATION

CHLORINE CONTACT
BASIN NO. 1

CHLORINE CONTACT
BASIN NO. 2

NO. 1

NO. 2

TERTIARY
FILTERS

TO BE BLENDED,
DEWATERED AND
DISPOSED OF AT
PERMITTED  LANDFILL

SLUDGE
HAULER

WAS

RAS

WASTE
SLUDGE

SLUDGE
HOLDING
TANK

TO DISCHARGE
POINT

ATTACHMENT:

DATE:

SCALE:

PRAIRIE CROSSING
WASTEWATER TREATMENT FACILITY

 PERMIT RENEWAL
PHASE II - 0.50 MGD  FLOW DIAGRAM H

N.T.S.

AUG 2025



INFLUENT

HEADWORKS /
BARSCREEN

AERATION
BASIN NO. 2

UV BASIN

AERATION
BASIN NO. 3

CLARIFIER
NO. 2

CLARIFIER
NO. 3

POST
AERATION

BASIN

TO DISCHARGE
POINT

OFF-SITE DISPOSAL
AT PERMITTED

LANDFILL

RAS / WAS
PUMP STATION

CENTRIFUGE
AND SOLID
HANDLING
BUILDING

TERTIARY
FILTERS

AERATION
BASIN NO. 4

ON-SITE
LIFT  STATION

PLANT
INFLUENT

CLARIFIER
SPLITTER BOX

TREATMENT: SINGLE STAGE NITRIFICATION

RAS

RAS

WAS
SLUDGE
HOLDING
TANK NO.2

THICKENERS

AERATION
BASIN NO. 1

CLARIFIER
NO. 1

SLUDGE
HOLDING
TANK NO.1

SLUDGE
HOLDING
TANK NO.3
SLUDGE
HOLDING
TANK NO.4

ATTACHMENT:

DATE:

SCALE:

PRAIRIE CROSSING
WASTEWATER TREATMENT FACILITY

 PERMIT RENEWAL
FINAL PHASE - 4.50 MGD  FLOW DIAGRAM H

N.T.S.

AUG 2025



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT I 

 

SERVICE AREA 

 



FIGURE:

DATE:

SCALE:PRAIRIE CROSSING WWTP
SERVICE AREA

ATTACHMENT I

1" = 3000'

AUGUST 2025



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ATTACHMENT J 

 

INTERIM PHASE I APPROVAL LETTER 

 

 







 

 

 

 

September 19, 2025 

 

Ms. Rachel Ellis 
Applications Review and Processing Team (MC 148) 
Water Quality Division 
Texas Commission on Environmental Quality 
P.O. Box 13087 
Austin, TX 78711-3087 

 

 
Reference:  Tiemann Land and Cattle Development, Inc. 

Prairie Crossing Wastewater Treatment Facility – Permit No. WQ0015850001 
Permit Renewal Application – Administrative Review 

 
Dear Ms. Ellis, 

 
We received a letter dated September 12, 2025 with comments for this application to be able to declare 
the permit application administratively complete. There was a total of five comments from this review 
which we have addressed below in the same order outlined in the letter. 
 
1) Paper copy of complete application: Please provide a hard copy (via mailing address) of the complete 

application, including technical report and attachments.  
Mailing address:  
P.O. Box 13087 
Austin, Texas 78711 
 
DCS Response: Original hardcopy of the application was received by TCEQ and signed for by “D. 
Alba” on September 4th, 2025. Confirmation call was made to the applications review and processing 
team.     
 

2) Maps: Thank you for providing several maps; however, we did not find an 8 X 11SPIF map in the 
application that provides the following: applicant property boundary, treatment facility boundaries, 
point of discharge or outfalls, discharge route downstream or until it reaches classified segment, one-
mile radius. Please provide an 8X11 map with a response to this email. 
 
DCS Response: Per your request, 8.5” X 11” SPIF Maps have been attached.    
 

3) Section 8, Item E, Item No. 5 of Administrative Report 1.0 indicates that public notices in Spanish are 
required. Please use the attached PLS Spanish template to translate the plain language summary into 
Spanish, complete with customer name, facility name, location, type of facility and flow consistent 
with the application. 
 
DCS Response: A Spanish PLS is attached.   

 
4) The following is a portion of the NORI which contains information relevant to your application. 

Please read it carefully and indicate if it contains any errors or omissions. The complete notice will 
be sent to you once the application is declared administratively complete. 
 
DCS Response: Per your request, we have reviewed the NORI. Please find the corrected version 
attached.  

DCS  

1101 S. Capital of Texas Hwy 
Building G-100 

Austin, Texas  78746 

Tel: (512) 614-6171 
T.B.P.E. Firm No. F-13162 

www.DCS-Engineering.com 

 



 
Ms. Rachel Ellis 

September 19, 2025 

5) The application indicates that public notices in Spanish are required. After confirming the portion of 
the NORI above does not contain any errors or omissions, please use the attached template to 
translate the NORI into Spanish. Only the first and last paragraphs are unique to this application and 
require translation. Please provide the translated Spanish NORI in a Microsoft Word document. 
 
DCS Response: We have translated the NORI to Spanish which is hereby submitted as a Microsoft 
Word document as a part of this response.  

 

Please contact me if you have any questions or comments.  

 
Sincerely, 
 
 
 
Kimberly Hammond, P.E. 
Project Manager 
 
 
cc: File 
  
  
Enclosures 

  



 
Ms. Rachel Ellis 

September 19, 2025 

CORRECTED NORI 
 

APPLICATION. Prairie Crossing Wastewater, LLC, 21100 Carries Ranch Road, Pflugerville,Texas 

78660, has applied to the Texas Commission on Environmental Quality (TCEQ) to renew Texas Pollutant 

Discharge Elimination System (TPDES) Permit No. WQ0015850001 (EPA I.D. No. TX0139866) to 

authorize the discharge of treated wastewater at a volume not to exceed an annual average flow of 

4,500,000 gallons per day. The domestic wastewater treatment facility is located 5,300 feet northeast of 

the intersection of Farm-to-Market Road 973 and County Road 485, near the city of Taylor, in Williamson 

County, Texas 76574. The discharge route is from the plant site via pipe to Boggy Creek, thence to 

Brushy Creek. TCEQ received this application on September 3, 2025. The permit application will be 

available for viewing and copying at City of Taylor Public Library, 801 Vance Street, Texas prior to the 

date this notice is published in the newspaper. The application, including any updates, and associated 

notices are available electronically at the following webpage: 

https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. This link to an 

electronic map of the site or facility's general location is provided as a public courtesy and not part of the 

application or notice. For the exact location, refer to the application. 

https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.441666,30.502222&level=18 

  

Further information may also be obtained from Prairie Crossing Wastewater, LLC at the address stated 

above or by calling Ms. Kimberly Hammond, P.E., DCS Engineering, LLC, at 512-614-6171. 